



Centre Court, Meridian Business Park
 Leicester, LE19 1WD, UK
 Telephone: +44 (0) 116 263 0330
 Facsimile: +44 (0) 116 263 0311
 www.intertek.com/consumergoods

Test Report

Number: LECFI00342761 **Date:** 21/07/2014

Customer: Microlin Cooper Limited
 9 Heron Business Park
 Eastman Way
 Hemel Hempstead
 HP2 7FW

For the attention of: Raj
Sample Received: 26/06/2014
Your Reference: ABY-5T-34
Specification: EN 407:2004
Sample Description: ABY-5T-34 Gloves

Components:

Notes:

Tests Conducted:	Method	Sample	Pass/Fail
^^Resistance to small splashes of molten metal	EN 407:2004		Level 4
^^Resistance to large quantities of molten metal	EN 407:2004		Level 4

Results: See attachment

Where the results of a test fall close to the requirement, either above or below, compliance with the specification may be affected by the uncertainty of measurement of the test. In those circumstances, the client is advised to contact the laboratory for further information.

Unmarked tests included in this report are on our UKAS Scope 0947.

Tests marked (^) in this Report are included on Intertek Labtest Leigh Scope 1516.

Tests marked (^^) in this Report are included in the UKAS Scope of the sub-contractor who performed the test.

Tests marked (*) in the Report are not included in our UKAS Scope.

Tests marked (**) in the Report are not included in the UKAS Scope for the sub-contractor who performed the test.

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

Note: A sub-contractor whose certification comes under ILAC agreement would also be marked in the same manner as a UKAS sub-contractor.



9511 ^^ RESISTANCE TO SMALL SPLASHES OF MOLTEN METAL EN 407:2004 5.5 (EN 348:1992)						
SAMPLE	Results		LEVEL	Performance levels		
ABY-5T-34 Gloves	Palm	Back	Level 4	Level	Number of droplets	
	Specimen 1	>35		Specimen 1	>35	1 Greater or equal to 10 droplets
	Specimen 2	>35		Specimen 2	>35	2 Greater or equal to 15 droplets
	Specimen 3	>35		Specimen 3	>35	3 Greater or equal to 25 droplets
	Specimen 4	>35		Specimen 4	>35	4 Greater or equal to 35 droplets
	Mean	>35		Mean	>35	
9511 ^^ RESISTANCE TO LARGE SPLASHES OF MOLTEN METAL EN 407:2004 5.6 (EN 373:1993)						
SAMPLE	Results		LEVEL	Performance levels		
ABY-5T-34 Gloves	g	Skin Simulant	Level 4	Level	Mass of Iron	
	Specimen 1	204		Undamaged	1	Greater or equal to 30g
	Specimen 2	202		Undamaged	2	Greater or equal to 60g
	Specimen 3	202		Undamaged	3	Greater or equal to 120g
				4	Greater or equal to 200g	



End of Report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or willful misconduct.